TAKE RACING TO THE NEXT LEVEL

WHEEL STAND LITE 2.0
VICTORY SEAT ADD-ON

INSTRUCTION MANUAL

iR

RACING
I


https://manuals.plus/m/9b17b6cd11a60aa015f7892006e6324cbc87e54e5045e9f43083363b9a95edab

YOUR

SIM RACING
JOURNEY
STARTS
HERE

We know you’re eager to start racing! Take your time with the
instructions and follow this guide to assemble your product.
You’ll be setting yourself up for success by following the
instruction booklet to fully optimize your product.

ASSEMBLY
VIDEO

@next_level_racing

@nextlevelracingOfficial

@nextlvlracing

Next Level Racing

FOLLOW
Us

0009@

support@nextlevelracing.com



TAKE RACING
TO THE NEXT LEVEL

NEXTLEVELRACING.COM

R

RF\CING




8 support@nextlevelracing.com

PRE-RACE
CHECKS

WARNING & ASSEMBLY TIPS

« Please do not use power tools for assembly as over tightening can damage your frame.

« Do not force parts together.

« Avoid cross threading threaded items.

«  Ensure all assembly fittings are properly tightened during assembly and periodically thereafter for safety and
stability.

« Ifin doubt consult the installation video (see QR code below or contact us at support@nextlevelracing.com).

« Do not use the seating if any part is broken, torn, or missing. Only use spare parts approved by the manufacturer.

\ If you require any support with
your product please contact our friendly team at:
b/

support@nextlevelracing.com

WAR N I N G NLR-S043 WHEELSTAND LITE 2.0

CHOKING HAZARD - Small parts VICTORY SEAT ADD-ON
not for children under 3 years or any NLR-S043 INSTRUCTIONS
individuals who have a tendency to Date of Document: November, 2024

place inedible objects in their mouths.

Manufactured by:
Next Level Racing Simulations PTY LTD

23 Olympic CCT,
Southport, QLD,
Australia

ASSEMBLY .
VIDEO ”RBHU.B.\U@

bit.ly/nirbuild




Video Instruction: bit.ly/nirbuild

IN THE
BOX

*NOT TO SCALE

1x SHIFTER FRAME BRACKET 1x M8 50mm SOCKET HEAD BOLT 2 x LEVELING FEET
@
(©
1x RIGHT SEAT FRAME 14 x M8 20mm WASHERS 13 x M8 20mm SOCKET HEAD BOLTS
5 x M8 FLANGE NUT 4 x M8 SQUARE NECK BOLT 2 x PINS

NOTE: Some Items Come with Rust Resistant Coating



8 support@nextlevelracing.com

PARTS:

o 1x Left and Right Seat Frame

-

1x M8 20mm Socket Head Bolt
1x M8 50mm Socket Head Bolt
2 x M8 Washers

1x M8 Flange Nut

A) Slot the Right Seat Frame onto the Left Seat Frame so that the mounting holes align.
B) Secure in place with M8 Bolts, Washers and Flange Nut.

PARTS:

® 2 x Leveling Feet

sure nuts
are in
place!

Lay Seat Frame on side. Install Leveling Feet into the positions on bottom of Frame. Recommended to
lay down on carpet or packaging to protect floors.

PARTS:
® 8x M8 20mm Socket Head Bolts

@
o

® 8x M8 Washers

@

B)

Repeat
on Other
Side

NOTE: Uninstall Wheel Stand Lite 2.0 Game Chair Cradle
before adding Victory Seat Add-on.

A) Slot the Seat Frame Assembly onto the Front Frame Assembly so the mounting holes align.

B) Secure in place using M8 20mm Bolts, and Washers.




04 A) Unfold seat and lay upside down.
B) Open velcro flaps on the back of the seat.

PARTS:

® 2xPins

W
A) S

AN
\

A) Align the Pins with the Seat mounting tubes.
B) Insert the Pins and rotate to lock the unfolded seat in place.

PARTS:

06 A) Refold the velcro flaps.
B) Twist the Seat Slider Lever and slide the seat rails forward all the way.

7



8 support@nextlevelracing.com

NOTE: Use Wrench to tighten Flange Nuts. PARTS AND TOOLS:

® 1x13mm Wrench

B)

® 2 x M8 Square Neck Bolt
® 2 x M8 Flange Nuts

(7

Repeat
on Other
Side

A) Align the front Seat Slider Mounting Holes on the cockpit Frame.
B) Secure with M8 Square Neck Bolts and tighten the Flange Nuts using the Wrench.

PARTS AND TOOLS:

® 1x13mm Wrench

® 2 x M8 Square Neck Bolt
® 2 x M8 Flange Nuts

Vo,

A) Lift the Seat Slider Lever and slide the Seat all the way forward to access the rear mounting holes.
B) Secure with M8 Square Neck Bolts and tighten the Flange Nuts using the Wrench.

PARTS:

e 1x Shifter Plate

® 4 x20mm Socket Head Bolts
® 4 x M8 Washers

0 R

09 A) Uninstall Shifter Plate from Support Bracket.
B) Uninstall Shifter Plate Bracket from Wheel Plate.



Video Instruction: bit.ly/nirbuild

NOTE: Shifter Plate can also be mounted on left or right
hand side of Seat Add-on, depending on preference.

A)

PARTS:

o 1x Shifter Frame Bracket

® 4 x M8 20mm Socket Head Bolts
® 4 x M8 Washers

((ff(((
V>
@ (0

PARTS:

@ 1x Shifter Plate

® 4 x20mm Socket Head Bolts
® 4 x M8 Washers

A @
> k\«\\:\ @&; T@ )@*}
NS P

A) Mount Shifter Plate Bracket to Seat Frame using M8 20mm Socket Head Bolts and Washers.

B) Mount Shifter Plate to Support Bracket using M8 20mm Socket Head Bolts and Washers.

NOTES

If you require further support with your product please
contact our friendly team at: support@nextlevelracing.com



8 support@nextlevelracing.com

WARNING

Please do not use power tools for assembly as over tightening can damage your frame.

Do not force parts together.

Avoid cross threading threaded items.

Ensure all assembly fittings are properly tightened during assembly and periodically thereafter for safety and
stability.

If in doubt consult the installation video (see QR code below or contact us at support@nextlevelracing.com).

Do not use the seating if any part is broken, torn, or missing. Only use spare parts approved by the manufacturer.

ASSISTANCE

ASSEMBLY
VIDEO

bit.ly/nirbuild

If you require further support with your product please
contact our friendly team at: support@nextlevelracing.com

10



Video Instruction: bit.ly/nirbuild

Manuel d'instructions du complément de siége Victory Wheel Stand Lite 2.0

Nous savons que vous avez hate de commencer a courir ! Prenez votre temps avec les instructions et suivez ce guide pour assembler votre produit. Vous vous préparerez au succes en
suivant le livret d'instructions pour optimiser pleinement votre produit.

CONTROLES AVANT LA COURSE

AVERTISSEMENT

+ Veuillez ne pas utiliser d'outils €lectriques pour 'assemblage car un serrage excessif peut endommager votre cadre.

+ Ne forcez pas les pieces ensemble.

+ Evitez de croiser les filetages des éléments filetés.

+ Assurez-vous que tous les accessoires d’assemblage sont correctement serrés pendant 'assemblage et périodiquement par la suite pour des raisons de sécurité et de stabilite.
+ En cas de doute, consultez la vidéo d'installation (voir code QR ci-dessous ou contactez-nous a support@nextlevelracing.com).

+ N'utilisez pas le siege si une piece est cassée, déchirée ou manquante. Utilisez uniquement des pieces de rechange approuvées par le fabricant.

Sivous avez besoin d'assistance concernant votre produit, veuillez contacter notre sympathique équipe a I'adresse suivante : support@nextlevelracing.com
AVERTISSEMENT RISQUE D'ETOUFFEMENT

Petites pieces déconseillées aux enfants de moins de 3 ans ou aux personnes ayant tendance a mettre des objets non comestibles dans leur bouche.
COMMENCER

01- Reportez-vous a l'mage. A) Insérez le cadre du siege droit sur le cadre du siege gauche de maniere a ce que les trous de montage soient alignés. B) Fixez en place avec des boulons
M8, des rondelles et un écrou a bride.
02 - Reportez-vous a I'image. Posez le cadre du siege sur le coté. Installez les pieds de nivellement dans les positions situées sous le cadre. Il est recommande de le poser sur un tapis ou
un emballage pour proteger les sols.
03 - Reportez-vous a 'image. A) Insérez 'ensemble du cadre du siége sur l'ensemble du cadre avant de maniére a ce que les trous de montage soient alignés. B) Fixez-le en place a l'aide
de boulons M8 de 20 mm et de rondelles.
04 - Voir Image. A) Dépliez le siege et posez-le a l'envers. B) Ouvrez les rabats velcro a l'arriere du siége.
05 - Reportez-vous a 'image. A) Alignez les broches avec les tubes de montage du siége. B) Insérez les broches et faites-les pivoter pour verrounler le siege déplié en place.
06 - Reportez-vous a 'image. A) Repliez les rabats velcro. B) Tournez le levier coulissant du siege et faites glisser les rails du siége vers 'avant jusquau bout.
|07d Réep?rtelz vous a 'image. A) Alignez les trous de montage du curseur de siege avant sur le cadre du cockpit. B) Fixez avec des boulons a collet carré M8 et serrez les écrous a bride a
aide de la clé.
08 - Reportez-vous a 'image. A) Soulevez le levier coulissant du siege et faites glisser le siege completement vers I'avant pour accéder aux trous de montage arriere. B) Fixez avec des
boulons a collet carré M8 et serrez les écrous a bride a l'aide de la clé.
09 - Reportez-vous a 'image. A) Désinstallez la plaque de changement de vitesse du support. B) Désinstallez le support de la plague de changement de vitesse de la plaque de roue.
12% - Reportez-vous a 'image. A) Alignez les trous de montage du support du cadre du levier de vitesses sur le cadre du siége. B) Fixez-le en place avec des boulons et des rondelles M8 de
mm.

- Reportez-vous a 'image. A) Montez le support de la plaque de changement de vitesse sur le cadre du siege a I'aide de boulons a téte creuse M8 de 20 mm et de rondelles. B) Montez

la plague de changement de vitesse sur le support a I'aide de boulons a téte creuse M8 de 20 mm et de rondelles.

AVERTISSEMENT

+ Veuillez ne pas utiliser d’outils électriques pour 'assemblage car un serrage excessif peut endommager votre cadre.

+ Ne forcez pas les pieces ensemble.

+ Evitez de croiser les filetages des éléments filetés.

+ Assurez-vous que tous les accessoires d’assemblage sont correctement serrés pendant 'assemblage et périodiquement par la suite pour des raisons de sécurité et de stabilite.
+ En cas de doute, consultez la vidéo d'installation (voir code QR ci-dessous ou contactez-nous a support@nextlevelracing.com).

+ N'utilisez pas le siege si une piece est cassée, déchirée ou manquante. Utilisez uniquement des piéces de rechange approuvées par le fabricant.

1



8 support@nextlevelracing.com

Wheel Stand Lite 2.0 Victory Seat Add-on Gebruiksaanwijzing

We weten dat je staat te popelen om te beginnen met racen! Neem de tijd om de instructies te lezen en volg deze gids om je product te monteren. Je zult jezelf op succes voorbereiden
door het instructieboekje te volgen om je product volledig te optimaliseren.

CONTROLES VOOR DE RACE

WAARSCHUWING

« Gebruik geen elektrisch gereedschap voor de montage, want te vast aandraaien kan het frame beschadigen.

+ Forceer de onderdelen niet in elkaar.

« Zorg ervoor dat u geen voorwerpen met schroefdraad kruislings inrijgt.

+ Zorg ervoor dat alle montageonderdelen tijdens de montage en daarna periodiek goed zijn vastgedraaid voor de veiligheid en stabiliteit.

+ Raadpleeg bij twifel de installatievideo (zie onderstaande QR-code of neem contact met ons op via support@nextlevelracing.com).

+ Gebruik de zitting niet als een onderdeel kapot, gescheurd of ontbrekend is. Gebruik alleen reserveonderdelen die door de fabrikant zijn goedgekeurd.

Als u ondersteuning nodig heeft met uw product, neem dan contact op met ons vriendelijke team via: support@nextlevelracing.com

WAARSCHUWING VERSTIKKINGSGEVAAR

Kleine onderdelen zijn niet geschikt voor kinderen jonger dan 3 jaar en personen die de neiging hebben oneetbare voorwerpen in hun mond te stoppen.
BEGIN

01- Zie afbeelding. A) Schuif het rechter stoelframe op het linker stoelframe zodat de montagegaten uitgelijnd zijn. B) Bevestig op zijn plaats met M8-bouten, ringen en flensmoer.

02b— Zif] afbeelding. Leg het zitframe op de zijkant. Installeer de stelvoeten in de posities aan de onderkant van het frame. Aanbevolen om het op tapijt of verpakking te leggen om de vioer
te beschermen.

03 - Zie afbeelding. A) Schuif de zittingframe-assemblage op de voorste frame-assemblage zodat de montagegaten uitgeliind zijn. B) Bevestig op zijn plaats met M8 20mm bouten en
ringen.

04 - Zie afbeelding. A) Vouw de stoel uit en leg hem ondersteboven neer. B) Open de klittenbandflappen aan de achterkant van de stoel.

05 - Zie afheelding. A) Lijn de pennen uit met de bevestigingsbuizen van de stoel. B) Plaats de pennen en draai ze om de uitgeklapte stoel op zijn plaats te vergrendelen.

06 - Zie afheelding. A) Vouw de Klittenbandflappen terug. B) Draai de stoelschuifhendel en schuif de stoelrails helemaal naar voren.

07 - Zie afbeelding. A) Lijn de voorste stoelslider-montagegaten uit op het cockpitframe. B) Bevestig met M8 vierkante nekbouten en draai de flensmoeren vast met de sleutel.

08 - Zie afbeelding. A) Til de stoelschuifhendel op en schuif de stoel helemaal naar voren om toegang te krijgen tot de achterste montagegaten. B) Bevestig met M8 vierkante nekbouten
en draai de flensmoeren vast met de sleutel.

09 - Zie afheelding. A) Verwijder de schakelplaat van de steunbeugel. B) Verwijder de schakelplaatbeugel van de wielplaat.

10 - Zie afbeelding. A) Lijn de montagegaten van de Shifter Frame Bracket uit op het Seat Frame. B) Bevestig op zijn plaats met M8 20mm bouten en ringen.

11- Zie afbeelding. A) Monteer de schakelplaatbeugel aan het stoelframe met behulp van M8 20 mm inbusbouten en ringen. B) Monteer de schakelplaat aan de steunbeugel met behulp
van M8 20 mm inbusbouten en ringen.

WAARSCHUWING

+ Gebruik geen elektrisch gereedschap voor de montage, want te vast aandraaien kan het frame beschadigen.

» Forceer de onderdelen niet in elkaar.

« Zorg ervoor dat u geen voorwerpen met schroefdraad kruislings inrijgt.

« Zorg ervoor dat alle montageonderdelen tijdens de montage en daarna periodiek goed zijn vastgedraaid voor de veiligheid en stabiliteit.

+ Raadpleeg bij twijfel de installatievideo (zie onderstaande QR-code of neem contact met ons op via support@nextlevelracing.com).

+ Gebruik de zitting niet als een onderdeel kapot, gescheurd of ontbrekend is. Gebruik alleen reserveonderdelen die door de fabrikant zijn goedgekeurd.

12



Video Instruction: bit.ly/nirbuild

Manuale di istruzioni per il componente aggiuntivo Wheel Stand Lite 2.0 Victory Seat

Sappiamo che non vedi l'ora di iniziare a gareggiare! Prenditi il tuo tempo con le istruzioni e segui questa guida per assemblare il tuo prodotto. Ti preparerai al successo seguendo il libretto
diistruzioni per ottimizzare completamente il tuo prodotto.

CONTROLLI PRE-GARA

AVVERTIMENTO

+ Non utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo puo danneggiare il telaio.

+ Non forzare le parti insieme.

+ Evitare di infilare in modo incrociato elementi filettati.

+ Assicurarsi che tutti i raccordi di montaggio siano serrati correttamente durante il montaggio e periodicamente in seguito per motivi di sicurezza e stabilita.
+ In caso di dubbi, consultare il video di installazione (vedere il codice QR qui sotto o contattarci allindirizzo support@nextlevelracing.com).

+ Non utilizzare il sedile se una qualsiasi parte € rotta, strappata 0 mancante. Utilizzare solo pezzi di ricambio approvati dal produttore.

Se hai bisogno di supporto con il tuo prodotto, contatta il nostro cordiale team all'indirizzo: support@nextlevelracing.com

ATTENZIONE PERICOLO DI SOFFOCAMENTO

Parti di piccole dimensioni non adatte ai bambini di et inferiore ai 3 anni o a persone che hanno la tendenza a mettersi in bocca oggetti non commestibili.
INIZIO

01 - Fare riferimento allimmagine. A) Inserire il telaio del sedile destro sul telaio del sedile sinistro in modo che i fori di montaggio siano allineati. B) Fissare in posizione con bulloni M8,
rondelle e dado flangiato.

02 - Fare riferimento allimmagine. Appoggiare il telaio del sedile su un lato. Installare i piedini di livellamento nelle posizioni sul fondo del telaio. Si consiglia di appoggiarlo su un tappeto o
un imballaggio per proteggere i pavimenti.

03 - Fare riferimento allimmagine. A) Inserire il gruppo telaio del sedile nel gruppo telaio anteriore in modo che i fori di montaggio siano allineati. B) Fissare in posizione utilizzando bulloni
M8 da 20 mm e rondelle.

04 - Fare riferimento allimmagine. A
05 - Fare riferimento allimmagine. A
06 - Fare riferimento all'immagine. A
07 - Fare riferimento allimmagine. A
utilizzando la chiave.

08 - Fare riferimento allimmagine. A) Sollevare la leva scorrevole del sedile e far scorrere il sedile completamente in avanti per accedere ai fori di montaggio posteriori. B) Fissare con
bulloni a collo quadrato M8 e serrare i dadi flangiati utilizzando la chiave.

09 - Fare riferimento allimmagine. A) Disinstallare la piastra del cambio dalla staffa di supporto. B) Disinstallare la staffa della piastra del cambio dalla piastra della ruota.

10 - Fare riferimento allimmagine. A) Allineare i fori di montaggio della staffa del telaio del cambio sul telaio del sedile. B) Fissare in posizione con bulloni M8 da 20 mm e rondelle.

11 - Fare riferimento allimmagine. A) Montare la staffa della piastra del cambio sul telaio del sedile utilizzando bulloni a testa esagonale M8 da 20 mm e rondelle. B) Montare la piastra del
cambio sulla staffa di supporto utilizzando bulloni a testa esagonale M8 da 20 mm e rondelle.

AVVERTIMENTO

« Non utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo pud danneggiare il telaio.

+ Non forzare le parti insieme.

+ Evitare di infilare in modo incrociato elementi filettati.

+ Assicurarsi che tutti i raccordi di montaggio siano serrati correttamente durante il montaggio e periodicamente in seguito per motivi di sicurezza e stabilita.
+ In caso di dubbi, consultare il video di installazione (vedere il codice QR qui sotto o contattarci allindirizzo support@nextlevelracing.com).

+ Non utilizzare il sedile se una qualsiasi parte & rotta, strappata o mancante. Utilizzare solo pezzi di ricambio approvati dal produttore.

Aprire il sedile e adagiarlo capovolto. B) Aprire le alette in velcro sul retro del sedile.

Allineare i perni con | tubi di montaggio del sedile. B) Inserire i perni e ruotare per bloccare il sedile aperto in posizione.

Ripiegare le alette in velcro. B) Ruotare la leva scorrevole del sedile e far scorrere le guide del sedile completamente in avanti.

Allineare i fori di montaggio del cursore del sedile anteriore sul telaio dell'abitacolo. B) Fissare con bulloni a collo quadrato M8 e serrare i dadi flangiati

13



support@nextlevelracing.com

Manual de instrucciones del asiento adicional Wheel Stand Lite 2.0 Victory

Sabemos que estds ansioso por empezar a competir. Tomate tu tiempo con las instrucciones y sigue esta guia para ensamblar tu producto. Si sigues el folleto de instrucciones para optimizar al maximo tu
producto, estards listo para el éxito.

CONTROLES PREVIOS A LA CARRERA

ADVERTENCIA

+No utilice herramientas eléctricas para el montaje, ya que apretar demasiado puede dafiar el marco.

+ No fuerce las piezas para juntarlas.

+ Evite enroscar elementos roscados de forma cruzada.

« Asegirese de que todos los accesorios de montaje estén correctamente apretados durante el montaje y periddicamente después para mayor seguridad y estabilidad.
+ En caso de duda consulte el video de instalacién (ver el cddigo QR a continuacion o contéctenos en support@nextlevelracing.com).

+No utilice el asiento si alguna pieza estd rota, rasgada o falta. Utilice inicamente piezas de repuesto aprobadas por el fabricante.

Sinecesita ayuda con su producto, comuniguese con nuestro amable equipo a: support@nextievelracing.com

ADVERTENCIA PELIGRO DE ASFIXIA

Piezas pequefias no aptas para nifios menores de 3 afios ni para personas que tengan tendencia a llevarse objetos no comestibles a la boca.
COMENZAR

01 - Consulte la imagen. A) Coloque el marco del asiento derecho sobre el marco del asiento izquierdo de manera que los orificios de montaje queden alineados. B) Asegure en su lugar con pernos M8, arandelas
y tuercas con brida.

02 - Consulte la imagen. Coloque el marco del asiento de costado. Instale los pies niveladores en las posiciones en la parte inferior del marco. Se recomienda colocarlo sobre una alfombra o un embalaje para
proteger los pisos.

03 - Consulte la imagen. A) Coloque el conjunto del marco del asiento en el conjunto del marco delantero de manera que los orificios de montaje queden alineados. B) Asegtrelo en su lugar con pernos M8 de
20 mmy arandelas.

04 - Verimagen. A) Despliegue el asiento y coldquelo boca abajo. B) Abra las solapas de velcro en la parte posterior del asiento.

05 - Consulte la imagen. A) Alinee los pasadores con los tubos de montaje del asiento. B) Inserte los pasadores y girelos para bloguear el asiento desplegado en su lugar.

06 - Consulte la imagen. A) Vuelva a doblar las solapas de velcro. B) Gire la palanca deslizante del asiento y deslice los rieles del asiento hacia adelante por completo.

07 - Consulte la imagen. A) Alinee los orificios de montaje del deslizador del asiento delantero en el marco de la cabina. B) Asegure con pernos de cuello cuadrado M8 y ajuste las tuercas de brida con la llave.
08 - Consulte la imagen. A) Levante la palanca deslizante del asiento y deslice el asiento completamente hacia adelante para acceder a los orificios de montaje traseros. B) Asegure con pernos de cuello
cuadrado M8y ajuste las tuercas de brida con la llave.

09 - Consulte la imagen. A) Desinstale la placa de cambios del soporte. B) Desinstale el soporte de la placa de cambios de la placa de la rueda.

10 - Consulte la imagen. A) Alinee los orificios de montaje del soporte del marco de la palanca de cambios en el marco del asiento. B) Fijelo en su lugar con pernos M8 de 20 mm y arandelas.

11— Consulte la imagen. A) Monte el soporte de la placa de cambios en el marco del asiento con pernos de cabeza hueca M8 de 20 mm y arandelas. B) Monte la placa de cambios en el soporte de apoyo con
pernos de cabeza hueca M8 de 20 mm y arandelas.

ADVERTENCIA

+ No utilice herramientas eléctricas para el montaje, ya que apretar demasiado puede dafiar el marco.

+ No fuerce las piezas para juntarlas.

+ Evite enroscar elementos roscados de forma cruzada.

+ Asegirese de que todos los accesorios de montaje estén correctamente apretados durante el montaje y periddicamente después para mayor seguridad y estabilidad.
+ En caso de duda consulte el video de instalacién (ver el cddigo QR a continuacion o contéctenos en support@nextlevelracing.com).

+No utilice el asiento si alguna pieza estd rota, rasgada o falta. Utilice inicamente piezas de repuesto aprobadas por el fabricante.

14



Video Instruction: bit.ly/nirbuild

Bedienungsanleitung fiir den Wheel Stand Lite 2.0 Victory Seat-Zusatz

Wir wissen, dass Sie es kaum erwarten kénnen, mit dem Rennen zu beginnen! Nehmen Sie sich Zeit, um die Anweisungen zu lesen, und folgen Sie dieser Anleitung, um Ihr Produkt
zusammenzubauen. Wenn Sie die Anweisungen befolgen, um Ihr Produkt vollstandig zu optimieren, sind Sie auf dem Weg zum Erfolg.

KONTROLLEN VOR DEM RENNEN

WARNUNG

+ Bitte verwenden Sie zur Montage keine Elektrowerkzeuge, da lhr Rahmen durch zu festes Anziehen beschédigt werden kann.

+ Die Teile nicht mit Gewalt zusammenfiigen.

+ Vermeiden Sie das Uberkreuzen von Gewinden bei Teilen.

+ Stellen Sie aus Sicherheits- und Stabilitdtsgriinden sicher, dass alle Montagebeschldge wahrend der Montage und in regelméBigen Abstédnden danach ordnungsgemaB festgezogen sind.
+ Sehen Sie sich im Zweifelsfall das Installationsvideo an (siehe QR-Code unten oder kontaktieren Sie uns unter support@nextlevelracing.com).

+ Verwenden Sie den Sitz nicht, wenn ein Teil gebrochen, gerissen oder fehlt. Verwenden Sie nur vom Hersteller zugelassene Ersatzteile.

Wenn Sie Unterstiitzung zu Ihrem Produkt bendtigen, wenden Sie sich bitte an unser freundliches Team unter: support@nextlevelracing.com
WARNUNG ERSTICKUNGSGEFAHR

Kleinteile nicht fiir Kinder unter 3 Jahren oder Personen, die dazu neigen, ungenieBbare Gegensténde in den Mund zu nehmen.

START

01- Siehe Abbildung. A) Stecken Sie den rechten Sitzrahmen so auf den linken Sitzrahmen, dass die Befestigungslocher ausgerichtet sind. B) Befestigen Sie ihn mit M8-Schrauben,
Unterlegscheiben und einer Flanschmutter.

02 - Siehe Abbildung. Legen Sie den Sitzrahmen auf die Seite. Montieren Sie die NivellierfiBe in den dafiir vorgesehenen Positionen an der Unterseite des Rahmens. Es wird empfohlen,
den Sitz auf einen Teppich oder eine Verpackung zu legen, um den Boden zu schiitzen.

03 - Siehe Abbildung. A) Stecken Sie die Sitzrahmenbaugruppe so auf die Vorderrahmenbaugruppe, dass die Befestigungslocher ausgerichtet sind. B) Befestigen Sie sie mit M8-20-mm-
Schrauben und Unterlegscheiben. )

04 - Siehe Abbildung. A) Klappen Sie den Sitz auf und legen Sie ihn verkehrt herum hin. B) Offnen Sie die Klettverschliisse an der Riickseite des Sitzes.

05 - Siehe Abbildung. A) Richten Sie die Stifte an den Sitzbefestigungsrohren aus. B) Setzen Sie die Stifte ein und drehen Sie sie, um den ausgeklappten Sitz zu arretieren.

06 - Siehe Abbildung. A) Falten Sie die Klettverschliisse wieder zusammen. B) Drehen Sie den Sitzschieberhebel und schieben Sie die Sitzschienen ganz nach vorne.

(07 - Siehe Abbildung. A) Richten Sie die vorderen Befestigungsldcher des Sitzschiebers am Cockpitrahmen aus. B) Befestigen Sie sie mit M8-Vierkantschrauben und ziehen Sie die
Flanschmuttern mit dem Schraubenschliissel fest.

08 - Siehe Abbildung. A) Heben Sie den Sitzschieberhebel an und schieben Sie den Sitz ganz nach vorne, um an die hinteren Befestigungsldcher zu gelangen. B) Sichern Sie ihn mit M8-
Vierkantschrauben und ziehen Sie die Flanschmuttern mit dem Schraubenschliissel fest.

09 - Siehe Abbildung. A) Demontieren Sie die Schaltplatte von der Halterung. B) Demontieren Sie die Halterung der Schaltplatte von der Lenkradplatte.

10 - Siehe Abbildung. A) Richten Sie die Befestigungsldcher der Schaltrahmenhalterung am Sitzrahmen aus. B) Befestigen Sie sie mit M8-20-mm-Schrauben und Unterlegscheiben.

11 - Siehe Abbildung. A) Befestigen Sie die Schaltplattenhalterung mit M8-Innensechskantschrauben (20 mm) und Unterlegscheiben am Sitzrahmen. B) Befestigen Sie die Schaltplatte mit
M8-Innensechskantschrauben (20 mm) und Unterlegscheiben an der Stiitzhalterung.

WARNUNG

+ Bitte verwenden Sie zur Montage keine Elektrowerkzeuge, da Ihr Rahmen durch zu festes Anziehen beschédigt werden kann.

+ Die Teile nicht mit Gewalt zusammenfuigen.

+ Vermeiden Sie das Uberkreuzen von Gewinden bei Teilen.

+ Stellen Sie aus Sicherheits- und Stabilitdtsgriinden sicher, dass alle Montagebeschldge wahrend der Montage und in regelméBigen Abstédnden danach ordnungsgemdB festgezogen sind.
+ Sehen Sie sich im Zweifelsfall das Installationsvideo an (siehe QR-Code unten oder kontaktieren Sie uns unter support@nextlevelracing.com).

+ Verwenden Sie den Sitz nicht, wenn ein Teil gebrochen, gerissen oder fehlit. Verwenden Sie nur vom Hersteller zugelassene Ersatzteile.

15



8 support@nextlevelracing.com

FA-NAAVF Lite 20 EFM)—o—b TRAY BEGEAE

L=2&EH(TIFITL VB LEDD DTV ETEE DT T CONA R TR EAL T SV AR I (B R T2 IR B T A LTI DEDN RN LE
9o
=AHFIvY
-
T s o im 2 s EEh o
EOTEBLIL—LHBETIEND B D MBAITSERHTEZBELAVTIEL,
‘EE]HD%EE ]L\/ ob\k</pi‘u\o
ALILDHS 7% LERELTREAFBVTEL,

B RRIARRT ST DI AT UL DD EEIL T ORI TT1v7 /B BSNTUA L ERBL TG A,
RN DS EQ\A%/X} b ETHEBRLT ,;:kuTJJQR] F2R éj\SLpport@nextlevelraon com ETBBNEHETELY
BEARIE B, ST LTV B BRI S — MR AL TR S BB AEE L AR T/~ O E EBL TG B,

BnICET TR MWERBAIL support@nextievelracing com ETHEVEDECEEL,

EEEE0ER

INEBRBRDH A0 HAADE LR BASNEVSOEICANZEDHBAICIEBLTVEE Ao

13

01- BEESBRLTTEEVA BY—N IL—LEE Y= L= LICELAS BRI EEDEE B M RN Ty v—T70Y FuRTERLET, \

02-BEAZBL TGS — ML —LEBICBEET, T~ m/\uh [BIOKTHEEWERDA T LT RERET BTl - IHIMO LB e pBID L E T
03- BEEE FEEVGA) U= IL—L 7y T)EIOUN TL—L T2V ICELAH BB NEEHEE B M8 20mm AL Dy v—2EELTEEL £,
04-EBESR \T\,Lu\ A\/ ML OB EICBE S 0.8 v~ MEEJ%N VIa77y 7R BEEET,

05-EfZ2R TLZ‘JQ VY= NORITFa-JIcaht£9.8) EVRBAL (G st BRIl — %Dﬁ/&@ EICEELET,

06-EBEER \OA\N/L 072y 7ZBERDIBITETB) O~ AT14—LA—2DRD O —h— L RBIAICREICATAREEET,

077@%%;5,5%( F0A) Dy YN TL—LDTOVN Y=k 2514~ Eﬂ‘ﬁ,/\zu*f*i%B 1817177 JRMNNTERL LYFRERLTIZ0Y Fy b 7,
08- BEASBL T EVA) V= T4 — LA—5RF5 LT T O~ MBI A IC AT RSE OO F7TIC W”EXLH'OB]M8X”JI?7\/7WL\TI£L¢ ﬁ%
L\//\ j»\/’\b/'m]@ox?o )

09- BEEZBLTCIZEVA) ¥ 78— TU— MR~ T3y MEEDALETB) V78— TL—h T2y A =)L TL—tnsBOAL£T,

10- LMS%%%HE\LL@LLV o/’\J//%_/b J/\/ //’\ ’”FJLT 7&/ NIL— J/\l: bﬁo/oB‘ 820mmT\/WKhv/”—7I/ELﬂC

11-BEEBB LTS EVA) M3 20mm Yy Ay RRIL N Dy —=FEBLT V78T L=y N =N IL—LICED AT £8,8) M8 20mm Yy hAyRRILNE Ty v
—EEELT Y I8—TL— M R— R Iy MO [T £,

gL

) L= LOEE S ARNN DA AL TEBHIEAERLAVTEE,

TES
‘%E]D%?g j\/ BUTT W
NH3 W gm%bf@@im\&*“wo
-ﬁ\\%c THAFERTAOICEAI TR

UEOBRBTEANIC IR TOBAL T I 1y T4 VI BDICRDSN TS AR L TS,
RN D S EQ\A%/X} I ETARBRUTCEEL (R0 QRI—REZHT 51\ support@nextlevelracing com FTHEL'G WV</_¢‘J
EREDBHR RN S EEL TV ARRIE M ER LAV T SV BE A EG LTI AR T =YD A= ERL T S,

16



Video Instruction: bit.ly/nirbuild

Manual de instrugdes do complemento do assento Wheel Stand Lite 2.0 Victory

Sabemos que vocé estd ansioso para comegar a correr! Leve 0 seu tempo com as instrucdes e siga este guia para montar seu produto. Vocé estard se preparando para o sucesso
seqguindo o livreto de instrucdes para otimizar totalmente seu produto.

VERIFICACOES PRE-CORRIDA

AVISO

+ Ndo utilize ferramentas elétricas para a montagem, pois apertar demais pode danificar a estrutura.

+ Ndo force as pecas uma na outra.

+ Evite passar fios cruzados em pecas com rosca.

+ Certifique-se de que todos os acesscrios de montagem estejam devidamente apertados durante a montagem e periodicamente depois para seguranca e estabilidade.
+ Em caso de duvida, consulte o video de instalacdo (veja o codigo QR abaixo ou entre em contato conosco pelo e-mail support@nextievelracing.com).

+ Ndo use 0 assento se alguma parte estiver quebrada, rasgada ou faltando. Use somente pegas de reposicao aprovadas pelo fabricante.

Se precisar de suporte com seu produto, entre em contato com nossa equipe amigavel em: support@nextlevelracing.com

AVISO RISCO DE ASFIXIA

Pecas pequenas ndo sdo indicadas para criangas menores de 3 anos ou pessoas que tenham tendéncia a colocar objetos ndo comestiveis na boca.
COMECAR

01- Consulte a imagem. A) Encaixe a estrutura do assento direito na estrutura do assento esquerdo para que os furos de montagem se alinhem. B) Prenda no lugar com parafusos M8,

arruelas e porca de flange.

02 - Consulte aimagem. Cologue a estrutura do assento de lado. Instale 0s pés niveladores nas posicdes na parte inferior da estrutura. Recomenda-se deitar sobre carpete ou embalagem

para proteger o piso.

&38_2 8onsult2 a in;agem. A) Encaixe o Conjunto da Estrutura do Assento no Conjunto da Estrutura Frontal para que os furos de montagem se alinhem. B) Prenda no lugar usando Parafusos
mm e Arruelas.

04 - Veja a imagem. A) Desdobre o assento e deite-0 de cabeca para baixo. B) Abra as abas de velcro na parte de trds do assento.

05 - Consulte aimagem. A) Alinhe os Pinos com os tubos de montagem do Assento. B) Insira 0s Pinos e gire para travar o assento desdobrado no lugar.

06 - Consulte a imagem. A) Redobre as abas de velcro. B) Gire a alavanca deslizante do assento e deslize os trilhos do assento para frente até o fim.

07 - Consulte a imagem. A) Alinhe os furos de montagem do controle deslizante do assento dianteiro na estrutura do cockpit. B) Prenda com parafusos de pescoco quadrado M8 e aperte

as porcas de flange usando a chave.

08 - Consulte a imagem. A) Levante a alavanca deslizante do assento e deslize o assento totalmente para frente para acessar os furos de montagem traseiros. B) Prenda com parafusos de

pescoco quadrado M8 e aperte as porcas de flange usando a chave.

09 - Consulte a imagem. A) Desinstale a placa do cdmbio do suporte. B) Desinstale o suporte da placa do cdmbio da placa da roda.

10 - Consulte a imagem. A) Alinhe os furos de montagem do suporte da estrutura do cdmbio na estrutura do assento. B) Prenda no lugar com parafusos e arruelas M8 de 20 mm,

11~ Consulte a imagem. A) Monte o suporte da placa do cambio na estrutura do assento usando parafusos de cabeca sextavada M8 de 20 mm e arruelas. B) Monte a placa do cambio no

suporte de suporte usando parafusos de cabega sextavada M8 de 20 mm e arruelas.

AVISO

+ Ndo utilize ferramentas elétricas para a montagem, pois apertar demais pode danificar a estrutura.

+ Ndo force as pegas uma na outra.

+ Evite passar fios cruzados em pecas com rosca.

+ Certifique-se de que todos os acesscrios de montagem estejam devidamente apertados durante a montagem e periodicamente depois para seguranca e estabilidade.
« Em caso de duvida, consulte o video de instalacdo (veja o codigo QR abaixo ou entre em contato conosco pelo e-mail support@nextlevelracing.com).

+ Ndo use 0 assento se alguma parte estiver quebrada, rasgada ou faltando. Use somente pecas de reposicao aprovadas pelo fabricante.

17



8 support@nextlevelracing.com

PykoBoacTB0 No 3kcnnyataumuu gononnutensHoro cuaeHbs Wheel Stand Lite 2.0 Victory

Mbl 3HaeM, 4T Bbl XaxeTe HauaTb roHKY! He ToponuTech ¢ MHCTPYKLIMSMM 1 CNIeayiiTe 3TOMY PyKOBOACTBY, 4T06LI cCO6paTh CBOM NPOAYKT. Bbl HacTpouTe ceds Ha
yCnex, Cneays MHCTPYKLMM MO NONHON OMTMMMU3aLK BaLUErO MPOAYKTA.

MPOBEPKW NEPEZ FOHKOM

NPEAYMNPEXAEHWE 3

+ [oxany#cra, He MCNONb3yWTe SNEKTPOUHCTPYMEHTLI ANK COOPK, Tak Kak Ype3MepHOe 3aTAriBaHi1e MOXET NOBPEAWTb paMmy.

« He npunaraie ycunui npy COBAMHERUN [ETaNEN.

« /A36eraite nepekpeLLBaHus pe3b60BbIX 3NEMEHTOB.

+ Y6euTech, YTo BCe COOPOYHbIE QUTUHTM JOMKHBIM 06Pa30M 3aTAHYTbI BO BpeMA COOPKI 1 Nepuoanyeckin nocrne Hee ans obecneyeHins 6e3onacHoCTy 1
YCTON4MBOCTA )

+ Ecnuy Bac BO3HMK/M COMHEHINS, 03HAKOMBTECH C BUAEO M0 YCTaHoBKe (CM. QR-KOA HINKE Wk CBAXUTECH C HaMK NO aapecy support@nextlevelracing.com).

+ He ncnonbayiite cupeHbe, ecn Kakas-nubo YacTb CIoMaHa, NOpBaHa Wam oTCyTCTBYeT. KIcnonb3yiite TONbKO 3anacHble YacT, OR06PeHHbIE NPON3BOANTENEM.

Ecv Bam TpebyeTcs noafepxKKa no BaleMy NPOAYKTY, CBSXMTECH C Haleil ApyXentoBHoi KoMaHaoii No agpecy: support@nextlevelracing.com
NPEQYMNPEXAEHWE OMACHOCTb YAYLLEHWS

Menkue feTanu He NpeHa3HaueHsl AN AeTeit Mnazlie 3 NeT v NuL, CKNOHHbIX KNacTb B POT HECbelo6HblE NPeAMETb.

HAYUHATb

01- Cm. u3o6paxerne. A) Bcrasbre npasylo paMy cuaeHbs B 1EBYIO paMy CAEHBS Tak, YTOObl MOHTaXHbIE 0TBEPCTUS CoBNany. B) 3akpenuTe Ha MeCTe C NOMOLLbIO

60nToB M8, Waiib 1 GnaHLEeBON raiiku.

02 - Cm. n3o6paxeHue. Monoxure pamy cuaeHbs Ha 60K. YCTaHOBWUTE BbIPABHUBAIOLLME HOXKM B NONOXEHNS HA HIKHEN YacTh paMbl. PEKOMEHAYETCH MONOXNTb Ha

KOBEP WM yakoBKY ANS 3aLThI NONa. 5

03 - Cm. n3o6paxeHme, A) Bcrasbre y3en pambl cuaeHbs B y3en nepeaHei pambl Tak, YTobbl MOHTaXHbIE 0TBEPCTUS CoBManW. B) 3akpenute Ha MecTe ¢ NOMOLLbIO

oonToB M8 20 Mm v Lwab.

04 - Cm. n3o6paxerme. A) Pasnoxute cugeHbe v nonoxwte ero BBepx gHoM. B) OTkpoiiTe 3aCTeXKU-1UNyyKy Ha 3aHEN YaCTh CULEHBS.

05 - Cwm. n3o6paxeHue. A) CoBmecTuTe WndThl ¢ TPYOKaMu KpenneHus cuperbs. B) Bcrasbre WTndTsl v noBepHuTe, 4to6bl 3adMKCMpOBaTL Pa3NOXEHHOE CUAEHbE Ha

mecTe,

06 - Cm. n3o6paxeue. A) CHosa cnoxmTe 3acTexku-nunyyku. B) MosepHuTe pbivar cnaiiaepa CUAEHbS U CABUHLTE HAMPaBNSIOLLME CUAEHbS BNepes A0 Ynopa.

07 — Cwm. u306paxeHue. A) CoBMeCTTE MOHTaXHbIE OTBEPCTUS NEPEAHErO CaiAepa CMAEeHbA C Pamoit kabuHbl. B) 3akpenute Gontamu ¢ KBagpaTHbIM NOArONOBKOM

M8 1 3aTaHuTe raiku dnaHLa C NOMOLLbI rae4yHOro Ktoua.

08 — Cm. n306paxenue. A) lopHumuTe pbiyar cnangepa CUaeHbs W CABUHLTE CUAEHbE MOMHOCTbIO BEPeN, YT00bl MOMyYNTb AOCTYM K 33[HNAM MOHTaXHBIM OTBEPCTUAM.

Bza3aK enuTe OONTaMy C KBaAPaTHbIM NO[ronoBkoM M8 1 3aTaHuTe raiiki ¢naHLa C NOMOLLbIO FaeYHOrO K/oYa.

09 - Cm. n306paxeHne. A) CHUMUTE NNACTMHY NepeKIoYerns nepeaay ¢ ONOPHOO KPOHLUTEIIHa. B) CHUMMUTE KPOHLUTEIH NNACTUHBI NEPeKNioYeHns nepesay ¢

KONeCHOM NNacTuHbl.

160 - CM.NI|/I§%6 aerme.vAg CoBMecTUTE MOHTaXHbIE OTBEPCTUA KPOHLUTEHA paMbl MepekioyaTens nepefay ¢ pamoi CHaeHbs. B) 3akpenute Ha MecTe ¢ MOMOLLbIO
0N1T0B MM 1 LLAIAC.

11— Cwm. u3o6paxerue. A) Mpukpenute KPOHLUTEIH MNACTUHbI NEPeKTIoYEHs nepeaad K pame CVI%eHbFI C NoMOLLbI0 60NTOB € rONI0BKOM N0 TOpLEBON Koy M8 20 Mm

W Waii6. B) MpukpenuTe nnacTuHy nepektoyeHns nepeaay K OnopHOMY KPOHLTEIHY C MOMOLLbIO OONTOB C FONOBKOM MOA TOpLEBO Koy M8 20 MM u waitb.

NPEAYNPEXAEHWE 3

+ [oxany#cra, He MCNONb3yWTe SNEKTPOUHCTPYMEHTLI ANA COOPK, TaKk Kak Upe3MepHOe 3aTAriBaHine MOXET NOBPEATD PaMy.

+ He npunaraiite ycunuit npu COEAMHERUM AETanen.

« /A36eraitte nepekpeLLBaHms pe3bb0BbIX INEMEHTOB.

+ Y6eauTech, Yo BCe COOPOYHbIE GUTUHIM AOMKHBIM 06PA30M 3aTAHYTbI BO BPEMS COOPKY ¥ NEPUOANYECKH NOCNe Hee ANg 06ecneyeHns 6e30MacHoCTH 1
CTOM4MBOCTA.

YEcnm Y BaC BO3HMK/M COMHEHMS, 03HAKOMbTECh C BUAEO NO YCTaHoBKe (CM. QR-KOA HUXe Win CBAXMTECH C HamMu Mo aapecy support@nextlevelracing.com).

+ He ncnonbayiite cupeHbe, ecnm Kakas-nubo YacTb CoMaHa, NopBaHa Wam oTCyTCTBYET. Mcnonbayiite TONbKO 3anacHble YacT, 040OpeHHbIE NPON3BOANTENEM.

18



Video Instruction: bit.ly/nirbuild

Wheel Stand Lite 2.0 Victory Seat Eklenti Talimat Kilavuzu

Yarismaya baslamak icin can attiginizi biliyoruz! Talimatlar okumak icin zaman ayirin ve Griiniiniizii birlestirmek icin bu kilavuzu izleyin. Uriiniiniizii tamamen optimize
etmek icin talimat kitapcigini izleyerek kendinizi basariya hazirlayacaksiniz.

YARIS ONCESi KONTROLLER

UYARI

+ Montaj sirasinda elektrikli aletler kullanmayiniz, asir sikma cerceveye zarar verebilir.

« Parcalari birbirine zorlamayin.

+ Disli parcalarin capraz olarak takilmasindan kaginin.

+ Glvenlik ve denge icin montaj sirasinda ve sonrasinda periyodik olarak tim montaj baglanti parcalarinin diizgun bir sekilde sikildigindan emin olun.
+ Slipheniz varsa kurulum videosuna bakin (asagidaki QR koduna bakin veya support@nextlevelracing.com adresinden bizimle iletisime gegin).

« Herhangi bir parcasi kirik, yirtik veya eksikse oturma yerini kullanmayin. Sadece uretici tarafindan onaylanan yedek parcalari kullanin.

Urtindiniizle ilgili herhangi bir destege ihtiyaciniz varsa liitfen support@nextievelracing.com adresinden giiler yiizlii ekibimizle iletisime gegin.
UYARI BOGULMA TEHLIKESI

Kiicuk parcalar 3 yas alti cocuklar ve yenmeyen cisimleri agizlarina gotirme egilimi olan kisiler icin uygun degildir.

BASLANGIC

01- Resme bakin. A) Sag Koltuk Cercevesini, montaj delikleri hizalanacak sekilde Sol Koltuk Cercevesine yerlestirin. B) M8 Civatalar, Rondelalar ve Flang Somunu ile
yerine sabitleyin.

02 - Resme bakin. Koltuk Cercevesini yan yatirin. Dengeleme Ayaklarini Cercevenin altindaki konumlara takin. Zeminleri korumak icin hali veya ambalaj lizerine yatinimasi
onerilir. )

03 - Resme bakin. A) Koltuk Cercevesi Tertibatini, montaj delikleri hizalanacak sekilde On Cerceve Tertibatina yerlestirin. B) M8 20mm Civatalar ve Rondelalar kullanarak
yerine sabitleyin.

04 - Resme bakiniz. A) Koltugu agin ve ters cevirin. B) Koltugun arkasindaki cirt cirtli kapaklar agin.

05 - Resme bakin. A) Pimleri Koltuk montaj borulariyla hizalayin. B) Pimleri takin ve katlanmamig koltugu yerine kilitlemek icin dondurun.

06 — Resme bakin. A) Cirt cirtl kapaklan tekrar katlayin. B) Koltuk Kaydiric Kolunu gevirin ve koltuk raylarini tamamen 6ne dogru kaydirin.

07 - Resme bakin. A) On Koltuk Kaydirici Montaj Deliklerini kokpit cercevesine hizalayin. B) M8 Kare Boyunlu Civatalarla sabitleyin ve Flans Somunlarini Anahtari
kullanarak sikin.

08 — Resme bakin. A) Koltuk Kaydirici Kolunu kaldirin ve arka montaj deliklerine erismek icin Koltugu tamamen éne dogru kaydinn. B) M8 Kare Boyunlu Civatalarla
sabitleyin ve Anahtari kullanarak Flang Somunlarini sikin.

09 - Resme bakin. A) Vites Plakasini Destek Braketinden ¢ikarin. B) Vites Plakasi Braketini Tekerlek Plakasindan ¢ikarin.

10 - Resme bakin. A) Vites Cercevesi Braket montaj deliklerini Koltuk Cercevesine hizalayin. B) M8 20mm Civatalar ve Rondelalarla yerine sabitleyin.

11 - Resme bakin. A) Vites Plakasi Braketini M8 20mm Soket Basli Civata ve Rondela kullanarak Koltuk Cercevesine Monte Edin. B) Vites Plakasini M8 20mm Soket Basli
Civata ve Rondela kullanarak Destek Braketine Monte Edin.

UYARI

+ Montaj sirasinda elektrikli aletler kullanmayiniz, asir sikma cerceveye zarar verebilir.

« Parcalari birbirine zorlamayin.

+ Disli parcalarin capraz olarak takilmasindan kaginin.

+ Glvenlik ve denge icin montaj sirasinda ve sonrasinda periyodik olarak tim montaj baglanti parcalarinin diizgun bir sekilde sikildigindan emin olun.
+ Slipheniz varsa kurulum videosuna bakin (asagidaki QR koduna bakin veya support@nextlevelracing.com adresinden bizimle iletisime gegin).

+ Herhangi bir parcasi kirik, yirtik veya eksikse oturma yerini kullanmayin. Sadece uretici tarafindan onaylanan yedek parcalari kullanin.

19



8 support@nextlevelracing.com

Navod k pouziti stojanku na kolo Lite 2.0 Victory Seat Add-on

Vime, Ze touzite zacit zavodit! Udélejte si ¢as s pokyny a podle tohoto privodce sestavte sviij produkt. Postupem podle ndvodu k piné optimalizaci vaseho produktu se
pfipravite na Uspéch.

PRED ZAVODNi KONTROLY

VAROVANI

+ K montazi nepouzivejte elektrické néfadi, protoze prilisné utazeni miize poskodit ram.

+ Netlacte dily k sobé silou.

+ yhnéte se predmétdm s kiizovym zdvitem.

+ Ujistéte se, ze vsechny montazni armatury jsou béhem montéze a pravidelné po ni fadné utazeny z divodu bezpec¢nosti a stability.
+ V' pfipadé pochybnosti se podivejte na instalacni video (viz QR kéd nize nebo nds kontaktujte na support@nextlevelracing.com).

+ Nepouzivejte sedlo, pokud je nékterd ¢ast zlomend, roztrzena nebo chybf. Pouzivejte pouze ndhradni dily schvdlené vyrobcem.

Pokud potfebuijete jakoukoli podporu s vasim produktem, kontaktujte nas prételsky tym na adrese: support@nextlevelracing.com
VAROVANI NEBEZPEC| UDUSENI

Malé Casti nejsou urceny détem do 3 let nebo osobam, které maji tendenci vkiadat si do Ust nepozivatelné pfedméty.

START

01-viz obrézek. A) Nasadte rém pravého sedadla na ram levého sedadla tak, aby montazni otvory licovaly. B) Zajistéte na misté pomoci sroubli M8, podiozek a piirubové
matice.

02h— Viz ob(rj?’zsk. Polozte rém sedadla na stranu. Nainstalujte vyrovnavaci nozicky do pozic na spodni strané rdmu. Doporucuje se polozit na koberec nebo obal pro
ochranu podlah.

03d—| \{izkobrézek. A) Nasadte sestavu rdmu sedadla na sestavu pfedniho ramu tak, aby montazni otvory licovaly. B) Zajistéte na misté pomoci Sroubli M8 20 mm a
podlozek.

04 - Viz obrdzek. A) Rozlozte sedadlo a polozte se hlavou doli. B) Oteviete chlopné na suchy zip na zadni strané sedadla.

05 - Viz obrdzek. A) Zarovnejte koliky s montaznimi trubkami sedadla. B) Vlozte koliky a otoCenim zajistéte rozlozené sedadlo na misté.

06 - Viz obrdzek. A) Znovu slozte chlopné na suchy zip. B) Otocte posuvnou paku sedadla a posunite kolejnice sedadla dopfedu az na doraz.

07 - Viz obrazek. A) Vyrovnejte montdzni otvory posuvného jezdce predniho sedadla na rdmu kokpitu. B) Zajistéte Srouby se ¢tyfhrannym hrdlem M8 a utahnéte
pifrubové matice pomoci klice.

08 - Viz obrdzek. A) Zvednéte posuvnou paku sedadla a posurite sedadlo zcela dopfedu, abyste ziskali pristup k zadnim montdznim otvor(im. B) Zajistéte Srouby se
Ctythrannym hrdlem M8 a utahnéte piirubové matice pomoci klice.

09 - Viz obrazek. A) Odinstalujte fadici desku z podptrého drzéku. B) Odmontuijte drzak desky fazeni z desky kola.

10 - Viz obrazek. A) Zarovnejte montdzni otvory drzaku rému fazeni na rdmu sedadla. B) Zajistéte na misté pomoci Sroubti a podlozek M8 20 mm.

11 - Viz obrdzek. A) Pripevnéte drzak desky fazeni k ramu sedadla pomoci Sroubl a podiozek s vdlcovou hlavou M8 20 mm. B) Namontujte desku fazeni k podpéfe
konzoly pomoci Sroubu a podlozek s valcovou hlavou M8 20 mm.

VAROVANI

+ K montazi nepouzivejte elektrické néradi, protoze prilisné utazeni mize poskodit ram.

+ Netlacte dily k sobé silou.

+ yhnéte se predmétim s kiizovym zdvitem.

+ Ujistéte se, ze vsechny montazni armatury jsou béhem montéze a pravidelné po ni fadné utazeny z divodu bezpec¢nosti a stability.
+ V' pfipadé pochybnosti se podivejte na instalacni video (viz QR kdd nize nebo nas kontaktujte na support@nextlevelracing.com).

+ Nepouzivejte sedlo, pokud je nékterd ¢ast zlomend, roztrzena nebo chybf. Pouzivejte pouze ndhradni dily schvdlené vyrobcem.

20



Video Instruction: bit.ly/nirbuild

Instrukcja obstugi Wheel Stand Lite 2.0 Victory Seat Add-on

Wiemy, ze nie mozesz sie doczekac, aby zaczac Scigac sie! Poswiec troche czasu na instrukcje i postepuj zgodnie z tym przewodnikiem, aby zfozy¢ swéj produkt. Przygotujesz sie na
sukces, postepujac zgodnie z instrukcja, aby w petni zoptymalizowac swéj produkt.

KONTROLE PRZED WYSCIGIEM

OSTRZEZENIE

+ Prosimy nie uzywac elektronarzedzi do montazu, gdyz zbytnie dokrecenie moze uszkodzi¢ rame.

+ Nie facz ze sobg czesci na site.

« Unikaj krzyzowego nawlekania gwintéw w przedmiotach.

+ Upewnij sie, ze wszystkie elementy montazowe sg odpowiednio dokrecone w trakcie montazu, a takze okresowo pézniej, dla zapewnienia bezpieczenistwa i stabilnosci.
+ W razie watpliwosci zapoznaj sie z filmem instruktazowym (zobacz kod QR ponize] lub skontaktuj sie z nami pod adresem support@nextlevelracing.com).

+ Nie uzywaj siedzenia, jesli jakakolwiek czes¢ jest uszkodzona, podarta lub brakuje jej. Uzywaj wytacznie czesci zamiennych zatwierdzonych przez producenta.

Jesli potrzebujesz wsparcia dotyczacego swojego produktu, skontaktuj sie z naszym przyjaznym zespotem pod adresem: support@nextievelracing.com
OSTRZEZENIE RYZYKO ZADLAWIENIA

Mate czesci nie powinny by¢ spozywane przez dzieci ponizej 3 lat ani przez osoby majace tendencje do wkfadania do ust niejadalnych przedmiotéw.
START

01- Zobacz obrazek. A) Wsur prawa rame siedziska na lewa rame siedziska tak, aby otwory montazowe sie wyrownaty. B) Zabezpiecz na migjscu za pomoca $rub M8, podktadek i nakretki
kotnierzowej.

02 - Zobacz zdjecie. Pot6z rame siedziska na boku. Zamontuj ndzki poziomujace w pozycjach na spodzie ramy. Zaleca sie potozenie na dywanie lub opakowaniu w celu ochrony podtdg.
03 - Zobacz obrazek. A) Wsuri zespdt ramy siedziska na zespét ramy przednie] tak, aby otwory montazowe byty wyréwnane. B) Zabezpiecz na miejscu za pomoca $rub M8 20 mm i
podkfadek.

04 - Zobacz obrazek. A) Rozt6z siedzisko i potdz je do géry nogami. B) Otwdrz klapy rzepowe z tytu siedziska.

05 - Zobacz na zdjeciu. A) Wyrdwnaj kotki z rurami montazowymi siedziska. B) Wtz kotki i obrdc, aby zablokowac roztozone siedzisko na miejscu.

06 - Zobacz obrazek. A) Zt6z ponownie lapki na rzepy. B) Przekre¢ dZwignie suwaka siedzenia i przesuri szyny siedzenia do przodu do korica.

07 - Zobacz zdjecie. A) Wyréwnaj otwory montazowe przedniego suwaka siedzenia z rama kokpitu. B) Zabezpiecz za pomoca $rub z kwadratowa szyjka M8 i dokrec¢ nakretki kotnierzowe
za pomoca klucza.

08 - Zobacz zdjecie. A) Podnie$ dZwignie suwaka siedzenia i przesur siedzenie catkowicie do przodu, aby uzyskac dostep do tylnych otworéw montazowych. B) Zabezpiecz za pomoca
$rub z kwadratowa szyjka M8 i dokre¢ nakretki kotnierzowe za pomoca klucza.

09 - Zobacz obrazek. A) Odinstaluj ptytke zmiany biegéw z uchwytu podporowego. B) Odinstaluj uchwyt plytki zmiany biegow z ptytki kota.

10 - Zobacz obrazek. A) Wyréwnaj otwory montazowe wspornika ramy zmiany biegéw z rama siedziska. B) Zabezpiecz na miejscu za pomoca $rub M8 20 mm i podktadek.

1 - Zobacz obrazek. A) Zamontuj wspornik ptytki zmiany biegéw do ramy siedziska za pomoca $rub imbusowych M8 20 mm i podktadek. B) Zamontuj ptytke zmiany biegéw do wspornika
za pomoca Srub imbusowych M8 20 mm i podktadek.

OSTRZEZENIE

+ Prosimy nie uzywac elektronarzedzi do montazu, gdyz zbytnie dokrecenie moze uszkodzi¢ rame.

+ Nie tacz ze sobg czesci na site.

+ Unikaj krzyzowego nawlekania gwintéw w przedmiotach.

+ Upewnij sie, ze wszystkie elementy montazowe sg odpowiednio dokrecone w trakcie montazu, a takze okresowo pézniej, dla zapewnienia bezpieczeristwa i stabilnosci.
+ W razie watpliwosci zapoznaj sie z filmem instruktazowym (zobacz kod QR ponizej lub skontaktuj sie z nami pod adresem support@nextlevelracing.com).

+ Nie uzywaj siedzenia, jesli jakakolwiek czes¢ jest uszkodzona, podarta lub brakuje jej. Uzywaj wytacznie czesci zamiennych zatwierdzonych przez producenta.

21



8 support@nextlevelracing.com

s0ill asia) JLoYI Sladsidl Jus Lite 2.0 Wheel Stand
ol el gt ladsll S b ol s v i et Wl i gl a3 § ey 35 il s guanin el s
Sl J b Slogad

Fracy

< Y1 Y] Jl 632 98 byl § blydyl ol e i) dabyS Slgal plasial i 2.

+ 3ol l2a sVl gazs .

soligll § dablisall bgsdl by iz,

\).oa.wﬂlg dodudl &lwdamg)gﬁ SSing ezl :Lu\ &«mﬂ uba@:u&«pw.uuo.ﬁb,

* Cottll 90,8 22y il > § (e by el ol ol dsypudl mlzwyl » _)lml support@nextlevelracing.com).

+ dzuaall dSJ\MJ\ 8 g0 Baaizall ylsll ghd b pucial Pgite of Byan g [guo o 5> 5] OB 13] dsiall pusend Y.

e 3939)1 Uty oo JLail 2 eliio o > g‘\ Jld>u S 13]: support@nextlevelracing.com
SUsYI b o i

a0lsil § S ol yé el o) Jgeo ) g Y ol lgia 3 s 093 JUN dinahio by o]

i

o

01 s ol & § iy 2 (0 o] i 5 g ¥l sl o gl asial o 51 (. ygcl oy B ol g Ll
02- ol dlasS bl o )W\J;my 052 oY ol B35200)l gtlall § gl AT G 56 wwl&Wl bl 26 gl g2
03~ obuo o5l Ko Lot 45 (0 ] o sbls o wuw B! egana § dsiall bl degana 351 1. ygeal g2l M8 um 20 20 ol
04 - asiall g (e éngegall gLl &l ol (o e Jo Ul @L.w\g asiall 34 l Sgal cvb-

05 - i § ol ¢ dsiall o) 5.5 235 unlol 53 (0 a5l o cadll o bl 83k 58 {1yl 2l
06 - JolSly A dsiall oo g sl 55 3 1 (0 -5,Skll ol o a1 pgall
07 - dsyell sl gl shisiol ol 48 (0 5oLl iy o] e Y] il o ot 0o l3nay 08 (1 Epgcll 2y MB il slasily Bl ssio A s,
08 - dapoll gisl sobun shasioly ol (00 S Gl Ol J Jsosh JoT o sl g sl g ey ) (1 ygill oy MB lsall lasily Bloll o Ao s,
09 - doxslldog) g0 S0l Jib dog) ey s Bl 48 (. sl s, 0 8501 J3b dog) s il 58 (1 Bpgul gy
10+ o 20 gl L obun il i & el o8 (o sl o] e S5 J36 J1b] e s 0o 3y 08 (1 Bygll 2 bms.

11 - galia ¥y o0 20 s oo by oo Azl sl bl e a5l J56 dogd doles cas 58 (1 gl ol MB. ol o il obuo plasialy scall doles Je &5l b dog u.SJo o

oolio YLt pa 20 MB.

P

)Uol” Q| J| Lgﬁy Nt Jm)ﬂ @ bbsl” u\ > &mmu d.ub)ef u\_9.3| }3|J.>w.u| /aJ& o

< Boally o elioV &3 Y.

« solisll § dsbliiall byl by Lid,

\,wkllg dolludl &IwJamwgs SKing el L evo [y gl u'ﬂm&kua\lsb.

* Cotll 9208 22y il > § (e U Juail _9| 0l dsy dJl:wBH # Jbil support@nextlevelracing.com).

+ dzuanll ds_)—w” 8 00 Baaisall sl ghd b a3 Pgite g lS)Aa g [gusSa dia 5> 6‘ OB 13] dsiall puseind V.

22



Video Instruction: bit.ly/nirbuild

TR SERAE R 2.0 BERIEERRHIANAE FAEFA LA 5
RITERB R R RE LR 7 HEF AR R AR AR TR m R A AR I B8 @, TN £,

RAINE

ENERRNIEHTAR, RATER ETERRTER,

BRI THEHART I,

HRTRANER T L,

JRRTEAZS PR DR SR A AER T, DRRREFIRTM,
1B, EEEZENN (T TAN BRI support@nextievelracing.com) o
JIREASERR FRAEL, BDERER. PREE NS,

NREFEAEM™ me s, ERAB TR AE  support@nextlevelracing.com
EEE5RK

INERERES 35 0N L ES R T AR AMERA DR

g

01 - BIER A REEBERE N ERIER L, RLEANTT.B) ©F M Bt REN A= BREEI/L,
02 - ZIEF RERERNM S TR R ER BRI E, BN E R EDURIPIR,
03- ZIEF A) REBERANBATERAN b, RREANTT.B) (R M8 20 EXEEALEEEHIL
04 - 2B oA BITERFHEE.B) TTEREENELED.
05 - A) FHHT] SEER TR ENTT.B) BA BT IEs R B A AR B AT 2,06
-SIER A ERTTE R LA NER,B) MR AT AR EE ST 2ARE.07
- ZNERA) RAERERREA S EBRAIELR,B) A M8 HBEEE AHERRTIT R A= 808
NEF A BRI RER T 2R BEEREIRT &) A M8 h EREE AR T 2 E= 809
B oA) I S2ZR EET TR, B) MR ) T it 58, 10
-ZNER, A FERTERS RTEA S ERIEGNTT. B) (A M8 20mm B B E 2L,
11-ZIERCA) B8 M8 20mm N/ AR DB TR R TR B EIER £,B) £ M3 20mm N ARENEER DRI SRR L.

\

S W W\

ENERRNIEHTAR, RATER ETERRI SR,

BRI THEHART I,

GHRIRAHR T L,

JRRTEAES PR BRI SRE RS, DRRR TR,

BRI, EERTENN (EE TEN ZEBIET support@nextlevelracing com R o
SRR FRIEE, BDERER, VERE B E

23






